oy

* 4

_ pm—

T) W00 ASSEMBLY INSTRUCTIONS

L '
~ o
L . :
HARDWARE LIST
s HARDWARE NAME QTY
= = M8x30 BOLT 4PCS
= - M8x40 BOLT 8PCS
- = M8x60 BOLT 8PCS
i = FLAT WASHER 4 PCS
= g WASHER 16 PCS
= ? M8 NUT 16 PCS
= — HOOK 1PC
= - ALLEN KEY M8 1PC
i 3 OPEN SPANNER M8 1PC
PART LIST . B : '
(1% 1PC (23 19C BK1PC (4% 1PCY

s I G




STEP 2

|STEP 1

STEP 3

PAGE 2 OF 2




	T1660_1
	T1660_2

